

# Shanghai Chemex Group Ltd.

## Propylene Carbonate

### Certificate of Analysis

<b>Manufacturing Date</b>	<b>Batch No.</b>
06-05-2020	ACG/QD-200605

Test Description	Minimum	Maximum	Test Result
Appearance	Colorless or light yellow liquid		Pass
Content (weight %)	99.70		99.70
Moisture (weight %)		0.05	0.02
Color, Pt-Co (APHA Color)		10	10
Specific gravity 20°C (g/cm <sup>3</sup> )	1.195	1.205	1.205

Tester:

